



# KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

Manakala  
Adoor

PHONE No. 8111882860

No. TS/187/2022/RNK/Adoor

Date: 03.08.2023

Ref:- Letter No. Nil dated 03.08.2023

Testing of: 03 Nos concrete cubes of M20 grade for after 28th day compressive strength for the construction of Roof slab for Smart Village Office Konnithazham.

## CASH REMITTANCE DETAILS

Amount:- ₹ 1416.00

Invoice No. T-ADR/2308/1

To

Mr. C.K. Nandakumar  
Cheruvallil  
Muthupezhumkal P.O., Konni.

## TEST RESULTS

Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm <sup>2</sup> )
P1	M20	07.07.2023	610	27.11
P2	M20	07.07.2023	600	26.67
P3	M20	07.07.2023	620	27.56

Test conducted by: Arya Aravind, Site Engineer

Verified by: Sheeja S

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer  
Kerala State Nirmithi Kendra  
Manakala, Adoor